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DATA-BASE APPROACH TO THE BASIC COMPRESSIVE STRENGTH OF STEEL PLATES

FEEA BABL™
By Yoshito ITOH and Yuhshi FUKUMOTO

A total of 793 individual test results of steel plates which were
conducted in various countries is surveyed and stored into the
Numerical Data—base for the ultimate strength of Steel Structures
NDSS). Statistical assessments are made for the plate test results
to compare the existing theoretical and experimental formulas. The
effects of initial imperfections such as residual stresses and
initial out-of—flatness are also discussed Then new strength
formulas are proposed for two groups. “with residual siresses’ and
“without residual stresses” , to explain more accurately the test

data.
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WT, NBEARECLIMTHOBLECIBENS, 196051 Forth  Bridge Towers” iLBZEL
T, BERRBESEBVTITbhl, #0%, AX)2TH, ryv7 ) vy VAREESVT, 19624
Dwight-Harrison? REVFREHIEL 20 TiTbhLEREEY E LT Dwight-Ractliffe ¥y
Moxhamt® '® Little!oik &y, B BRI LUREHERO-BORBRUFENTOLL. DHBEK
FOTE, 1904F0BBoABRY LT, NHY, 4%, BEY, ALY, B, BX'P, BHEY Y
B/, o# - 4B - BEOSIL LD EROP RN IO, T, Littl1e®® Massonnet®™, Fi
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BEL- S0 g, 52 by 7RITETO, VHEY, BEANORECSASEELEMACHLNATIL
e/ 0y ==0. 40 (0, ~EREELN, oy =BRIBI) &w, /b—1/150( =PBEFRE, b=
Big) 03, —REZALNIRBEOLEONBREREVTRINATY, TORRBLLT, TRELLT

DFTHREREL, ﬁﬁ®%§ﬁ%&U%@QWﬁ*®%$@ﬁ&@ﬁ&%ﬁofwé Faulkner *®
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T, £, B8N FEFE, LVEIOKRRERELOBN AT T 5,
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Table 1| Number of Plate Data

2 RRF-4LEF—4 =2

Type of Profile |Europe|North |JapanjTotal
America

(VER7—sONAE

A0, WEELEF—21, —FAKSHFEN%ER | Single Plate 362 565 | 417
HEROERT -4 THY, APBFHOHLNESD | yelded Square 74 8 B | 175
] . s e . y Bo
ThE BEKOWBRRIL - THBT 2L, RO | g B 9| 49
501t — 7 F W AA
i?faé.wﬁ W,wEﬁﬁE:d+%%m§E.wa®d%dM@Mr o0 6| o5
TNTOAOEBEHIDOXHELEE, E—RoBEIH o Box
CEEYHOLONSY, DOESFRREREERE, | corneular Tue Z| =
BIEE, OO TERIEERE, B EEs, M | Cruciform 20 2 | 72|14
BReZions, U, TARYEAL LSRG, Total 478 20 | 297} 7

FETLOXELHEIFERIBFLEENFOPH LR
IRAFMBHOERF -/ bNE L. BRENEHOLICE, KBOLDABNIDOAEESA ST
5. 2L, BEOMELE, TEHEBHLESIREBHAL>OTE, KEXPTEZE L, T/, HE
WERE, )y PVBERBRLLURBERBERY, (EHBELVOBTRIIBRNEZOZERE, F8a0
OXERGABE TR VO ERZBERALBOOT, 4BOHELLGRT LTS

- 7740 UEBBROERT - BAE, AERAGEERIICHEL, KRRELENIRLLON
Table 1 Thz. 3—vy SBHEEREKE, A FVROFY VT Yy VAEXDLELEEZLOER
BROUBY, BRA YO LBk, 292 FVOLBh%580T, 2ERT -/ 0KO0ESD TS, ER
F—4 AREFLTVAXHESZELH D) ~2D IKRT. h, XMNOEBBRN=4, F2FTIONHE
GHLEBTROADUBOEENGES., T/, mAXEO0 ~03) TERNTOATEHED, F—4 -2
KA-THWERABORBITITERA S THRE K,
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EHBBRORELXEBTIN SN TERLELEL D D0, =RXEBPEHELD, bo, =BRILD,
OBREL OHIUTONS A -4 hERTERLINTF s R—2lfEonTH 3,

1) MEER-——E—R, EAENE, RAFNE, +FEHE

i) BOAXE & —RIE, B, HORSE, 72X M, HEH

i) BeEAE-—HMUHFE— BELY, SHNI, BROY, 298
BNE— ERIE, Hi, Y2ANHR

v) BREED —2AHBRELN, FABKSED, BREEDORATHE (ERER, 3RER)

V) XBERE4——FEEE, EFL— EHXE, BEXH, BB, tof

vi) DBAEE — BEEHBATE, NPEFLETE

vii) OROBIEE —FE~EHVTLHER, FARNEBOTHOTE

Vi) HBE—SZXREESLUBENH, XRERST

ix) ERAHBAUTF ——HHGE, 7/ BE

BE, Y VI/RBLIURTY VHE, FBRERELTRBEAESZAOATVECOT, Y8 LU
DODELRE, HERBREDF -4 "—20@EEBEILT, UBOERF — 4 OEBRI - TR, TV
7EE=200 kN/mm?® (2 1x10°% kgf/cnd ), R7 v viy=0 3OEXRV 3.

Q) RRESZAOMBREL XTI PAEE

HHBEE — FREAMEN=T 0ORABRARHOUHNTECCSOERNIBOBRETH S 02430N /
mn’ FBALHORRGOH I T ERL, BLACHAEBBTERIN TS, FABREEN LA
BERKRSENEOk o, ), /o, ) . OFBMER, 1 13THE. L, OBIE, BEDT -4
bALTHD, —~BUBBRIKIZBAETORABRRILNE, BELBh LI LEbH-T, BES
AT, bUBK, AEOF -4 N=TI 25RO BEED o, ), /oy ), OFBEI, 1L 00TH5. ¥,
ERULAKOREE, FMHFKL lom, BALSK22 3mm FHELANT lom &, ERILEBHE VR
DHETITHNTVAS.

MBER — Fig 1 @i, RELAXBRELG0TT, NHEREOHATEOH 2 HAEN=220 O
TOED TERTASNLNBEFR w, /b DER M/ FA5RT. wy @, BAPBbsELRRPR
OB bBEETHE. Bk, FREVOLEIE, ABNKERECONEERE5ALOOTHE. £
TRUKLDE, F=FREITATMRHEELDBTHDLEDOTH S, —BREELIONTVLIEEOLDDRED
BREDL150 2BZL5606H 5.

BEIEN— Fig | ORUE LA ZRLEFO I BBEELNONCHOH L HEAEN=248 OBASIE
NCERRTAS NI FREGEER N 0,0/ 0y PER N 725537, PHEM=0. 23, EREES=
0. 145 LHBHAEZRELDEA2RLTOS. Zhid, REDONE DO, BXUHEONTOHEL
il sErohsd, AKEEIECL
LBAE, BELE (o, 2430N/mm’ ) '
ORREDOERTH B, — B, BLYEN e
DAEER, BRI/ NOKREILHREE
AEEBEZR Y, BENBOES,
ERTAINLBEEENG, TBHIEN
THhE{BE. BRIBOERRLXDEY

wetbull distribution is

£N=216 OFBMEE, M=), 25CH 0, wow W
BEFEWR, S=0 15&£% 53, @ Initial Out—of-Flatness (b Residual Stresses
WD RATEROE @ FEMEREVTS Fig. 1 Histograms of Initial Imperfections
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FEES oL BEFROIEEFVTE cOBN-VT o8 BOBREIROBELOREIILEIDNUD
FTOREBMFRILTEY, KBROLHINDBETE LT85, RELEOKREFLRTE, BUHADERY
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EREE (A2BHEHE, a/b>] TREk=4 BHEHBTRE=0 420, o, =SEEEERK L 2HH
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REn, BEKERST - e LTSERER 1% e wl
EoibDTHE, BOOREY, EHRAOHERR so L N T
BELEOREY, BIFTTables 2, 3RS Vel b
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SELOLEEN, HTOEERLCHO, HORK ool AT 1e. 1f e
BElvon KarmsnE#ne LT, BRIOEEH R P A ST S |
DOBRAENCET S A ER LT, BE Lo 0T

Bh (BBUTH) ORUOHTREARNEDO L OESE
Ddde, =¢ KRABL, $LBBERATLTIED
BED (BB) CHHOS|EBRRABANELBDT, Fig 2 Edge Strains at Ultimate Strength
CORVHEBRELVBRT B e, =2 ¢, OFHEROTHAET S, Fig 2 &0, I>0 7ti
CEBGRI e, e, DTRER-EEA5ATHY, RARNERET2HOIHEFOT A e, / &
=0. ~20EEIcH B, A0 TTRe, /e, PBHAZUEODEERLTED, THESED oL ft
BEdbE, MBOVTABME SS4liey /e, 20~INETUTFHEZHTLEIENDH S,
Fig 2 Wit, BHEBHCBHABENE77 v VONBEELE LTA2HO 1=0. 53 GHSBERETE
8) & A=0. 578 BCCS Recom ) #BALTH 3.

3 HEHA&ER, BEFEBIUIRFEABERLZ2REHEORN

HEtdi

GEVBLUHED ORI &K, BRTREEHECLERR, BEHE, IBEENIH
BULEMTALE0I, HLBBETHREMREERT — S LOLA LB LR LV RERBEERLNIK
T5, BRI —g & LTH, X (DOSEEREL 153, C0B, BRASH o, B, BESX0H
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Table 2 Comparison of Test Results for
Single Plates

Unloading | Fabrication Expls/ Eq. (2)

Edges Conditions N M S )
Lo

Von Simply | WM o | 106 0.997 0.097 0.097
\ o (a21) 124 0.999 0.113 0.113
A VM -4 770.904 0.080 0.088
A\ v ) (a<1) 6 0.899 0.063 0.070
N A\l Single Plates VH & 6 0.682 0.07/5 0.077
NS N N-413 6 0.982 0.075_0.077
" W M * 8 1.102 0.083 0.084
1 8 1.102 0.083 0.084
CH # | 5 1.128 0.090 0.080
T (c21) 66 1.123 0.104 0.083
TH & | 57 0.%B 0.2 0.182
o<1) 67 0.938 0.162 0.172
0. AH e | 23 1.095 0.118 0,108
23 1.041 0.152 0.146
. AH & | 6 1.08 0.071 0.065
6 1.008 0.071 0.065
Clamped | W M $ | 45 0.5%5 0.084 0.0
69 0.935 0.073 0.079
TH ® | 20 1.0 0.055 0.090
32 1.021 0.084 0.092
Total 328 1.012 0.182 0.130
413 1.004 0.133 0.132

Fig. 3 Test Results of Single Plates
39, ER7 -/ AFATALPORBBRELT, ©
BEIFENEHOERENRICERT — 4 N=146 i
OHERAZFAUL L Z2RROFEHHEAEL LT 5.
6o/ 0y = 0.984/2-0. 202/ F 400334/ & ... 2
THEGENSBEREG N CET3HORRREL 4, (ZoTi, A =0 579 XoASu@ERTH
NEHBEL, o, 0y =L 0&TEN, EBRY sk, REBRELMGETOIE S DEHSD, $4, ¥
MOOTAENETH o,/ 0y >L0EBY, COBBTUMHBRLROEBBERLENADR - LE
ERLTw3s, R Do,/ 0, ] OEBF -/ bZELANTROLEYBEHBRTH 3.
Q) B—&
BE-RILL5FERE, BEABIEAIOODEIHLRENOIERGEBESEY04/R L, EHR
BREL-TEAOEBPZESN TS, 7, BHNXBEERIFRLLCRIBRUTLE, 0-3
il S ofm®%$erﬁ@ﬁbiétm&&,ﬁ®%ﬁmLkTﬁﬂ—éOHfﬁiT,ﬁMﬂBV%
HF S KM TCHREZLHETD R, AXV 208 YT )y VRETERINLEBR, BHAEEIKEL
BokBERGEIENOREKS sELNE e, kRO o—5-S5LU+r4 72y VY THR, BENX
HEH Hree—topull-inBBonk0d LT, ffinger grips 2Z8FHEFILKRY LT D
Lk, BREIBILOCEEIHAEELC0A. Fig 3 W, E-—HROEBRLEETH L. THLHE,
BfEhE, @8, TARI b w=a/bild D Table 2RRTESEBEOTV A, Fig 3 &£, X @
Lvon KarmanDZABER DAERLTH5. E—ROAEHFE, N=413 Thb, FBHINEH
BHOLOHMN=312, BEIBOLONAN=101 TH3. £/, a=a/<I10ERGE, N=12T5s 5.
Fig 3 OESE, FR 544 L LTSBERL A (X 1)) 2BLTw 20, ERGHKOER, «
>‘WEA%%H NERBXEOEB k=4 0 ALh, BEXHOBKL=6 97220, a<l 056, Bl
CEE= & F1/@ 2 OBEEROTVE, p<l THEEMIFEELFORIKE, NELLDK
;mﬁot.%%7—7@¢fw@ﬁ$@i,&167?%%.m%,l¢+&lfl@&1%é6@f@
LZEBF SOOI NTHOXHELEHENIG D EOBERELXZ LSIVLBEARLTH S, BEIC,
HOTHELGTEHER wERLTE S,
Table 21, ERELR O L0 OKFETHE. Table 27H, XBREA»FFALOXTERHL,
BERE, BHOFE, TaxJ U, BREEHOREETHEL, TAEAR 20 TOHAELEFTLT

= weld with both side, #* = weld with center,
= as-cutting, A = annealed

= mild steel (g,<430 N/mm?

= high strength steel (o.,2430 N/m2 )
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Table 3 Comparison of Test Results for

Square Box Columns
Fabrication Exp)a/Eq (2)
Conditions N S 2

Welded | D M o} 79 0.990 0.095 0.096
Boxes 107 0.930 0.093 0.094
DH -3 31 1.025 0.058 0.057

39 1.005 0.088 0.068

BM % T 0.9%6 — —

1 0.8 - -

AM - 14 1.128 0.079 0.070

26 1.057 0.103_ 0.097

AH - 1 1.22%5 - -

2 1.128 0.138 0.123

Tubes DM t 19 1.083 0.066 0.060
38 1.042 0.083 0.080

AM M 4 1.247 0.078 0.083

11 1.082 0.147 0.136

Total 149 1.032 0.102 0.099

224 1.015 0.097 0.0%

Fig 4 Test Results of Square Box Columns D - as-delivered. A - annealed.

w3, Wozs5i, ﬁ—ﬁ@ﬁﬂﬂ@ﬁﬁﬁﬂﬁ:@ﬁ ' Sziﬁdfii:zlwa;;udgodc@r:"mthi center-line of four sides,
—Fé <\: C & ﬁ@ﬁf;%ﬁ&ITQE%E H = high strength steel oygAGON/mm )
bﬁﬁ%ﬁ®¢k%zéﬁt_&% BT E, TR Y, a=] 28 ﬁtbf BRLIDAE, o
=430N/mm® #HRELTCHELTHE. b, Table 20LBOER, R Q0 1z & @%a [y
5%%?~&@6éﬁ%abt%®om/oyglo%ﬁ&@&@%%f%@,T&@@i,@«c@i@
KHOT22ERT 740X L LIEBOLOTH B,

Fig. 3 & UTable 2L ROz ENDH 2,

1) BEBEAOKREOHEME W EBZLIOB Y, 2300 EKEE C, ATH, BortEzHND
D, BEEHOUCEREEOFHEHI~10% REURELFLTHE., L, REEHOBVHEHED
BEODO LRI, von KarmandxX ) 2@Z L1,

i) FRELFEEIHOROKHREEERTIY, EALBORIKLETNE VA, X#6), 195,
2DTRENTVHLEIRE, WANOLRR, BHIBORCL~NI~IN BETHE. 201D,
k=6 9T E - THBLLERERE, 0,/ 0, ~ WOEED L TREATHORIENTSLECER
0H 5.

i) 727 bHha<l OBEGETE, A=0 5~L 2 OHRETHE, BERX @Q0hbhiEL20TH
5&,X>13fu,EMer@ﬁﬁﬁamﬁﬁéb@Q&b,:@%@fﬁ,agl@éméuﬁvm&

EWETEL O,
w>%ﬁ BARLEREZR, BEENHOEBRF s ORLALROLOBECRLILEON, 5080
f—ﬁf%%@@%@%iubbnﬁw
QEXFHEENER

—Hic, ERFRBRE, EHEROBOMBRELA XD ADIRTOLNEN, T, BEEERLTO
LAMORORECSELAEBREENEE LTV 2, EARHEEARRLTOZ AKOEEZ R4
EHOb LT, IHARTR-BILBELETHELEL NS, 22T, k=4 0 2B T, 8RTEBRPILE
B7F—2%5270y b LADHFig 4 ThA. LEZL, TOBEROFEEDLE, RULLTEAFHEBORE
LaxsETwd, &£, SENIHAEFE AT N=49 g, BEBL rTEHE-THH, WEL T %
BRI EBRREEZEZ L EHED, CITHREEHLEABRES AL L -, RELTOT AR M
3, @=3~8 TO&HBIH 5.

Table 3 i, ERF 4%, BERMYUERLBERLRE (DY, T01, BELH, F
HABLEL-THEBL, R QD EOoHOETEETRLTH S,

\<I?7

LOFE,
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Fig 4 XU Table 300, RO & D 5. Table 4 Comparison of Test Results and

1) BEcivBEENARELALRE, BESLE Various Design Curves
WRETHE, B-RERBBRECESDY, BEHLL
WOENEEH~15% AL BRELRT. Single Plate Square Box
i) BEEEORORECRERORORE £ LK v s e w s
3—5&’ ﬁ%ﬁ@ﬁﬁ\%&%&@éﬁgﬁm%ﬁ? Von Karman{122 0.783 0.083| 52 0.758 0.069
i) B-REAK BRAIANCLZRATEED |_ 340 0.882 0.175[224 0.950 0.189
£, BEACBDBARC, 17U, EHEREE |0 e O O e O o ier
BRENTHUNE s E b RTos, [T BB 0EE Oolrtes ohs
) EARMBROROFHRESRE, ¥—Ko [Wler |23 0.88 0.105[25 0.8% 0.0
BRESUORELTRY, B—RERAEKZZ TL . [Usant 213 1.006 0.130(110 1.000 0.093
HEZEORUNRBEEENS & Lt B 340 1.010 0.154[224 1.042 0.138

B, EFENEBRKE2OTH, £TOEAI LD
SITIERT B,

4 ZEIRFHRLOLE

OF-E ]I PE-F J:F

~BEBCLIRMOBAREY, 2 von Kérmank X 2FHEOMEAEBOTROLBEHEBR, bk
OEBRENENLLIOPPAELZE L LRORARER, JEHOEREA LUK LERALENZ
COFRBULDRRSNTETL S, UTK, ARETREUARRELOBBIAL s R HE
KBRATS, KX P, von KérmanK & - TREINARATESOFYE be) XTHY, BT
RAREHERESD (0.,) REE5LT0 5,

6/ 0y = b, /b = Jo, /o, = LA e (3)

T, be HERAHNEROBHNEBTH 5.

Winter*” * &, von KarmanPRABMEIV ARV ALEBRERELORRO LS IKEEL L.
6/ 0y, = b, /b = 1/ - (=0 25/ .. @
coXid, 19465~1968 FOAISCORMMIMOEELA S, 1968FKLE, ThEITOERE

ERENG, JOVEBENLEECT, X WotDGEHE%0. 250560 22RXFTLTHE,
i, Lind**o i, AENIHON=336 OROERBEANEL, 207 -9 BH b, RAEFZL
T3,

6/ 0 = b, /b = 08/ X e )
E5, Moller*"ob kU Faulkner P, hehsk G EX NDERZELTWH 3.

0/ 0y = 1/ A (-0148/ R e ®)

0/ 0y = 1/ A 05-0. 27T/ D e @
¥, Dwightid, FHEBBBED 0. 2 ANKRELTRRFREL T 5.

0/ 0y = 1/ A 0850, 0,) e ®)
FhFx BXoi), GHABRRN S, ARVHOROEREXERATEA TS,

6/ 0y = 015/ X2 e ©)
T, Z 5N, RAEXBELTH A,

0/ 0y = 0 63847 i )

UEDX G~ (00RRENBBEBRERRT -4 LOLOHFELHAEERAITR L OB
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Table 4T85, L, X W oOWinter®dRi}, RPOFEKELT, 0 250RkbYHIN 22%8A
T3, Table 4035, LBE, 1>, CHBORR7 /KN LTOKIETHY, TRRITAT
DERBF -4 5 HEELILEEORTETH S, Uk, ThENOROBREEL (0,/ 0, =1 EXD
bR) UROBERE, $~"To.,/ o, =L 0&LTA.

von KarmanOEERZ, ER7 -9 O0LREABLTV 21D, KRELOLOTHER, Kb E
BREARLTOS, BRBELABIABBTERELLV—RERTOR, FEE - BELOBKRTH 5.
Bk, BREENE L, B, SEEGHKICLVENLD, 20%N0von Karmén Lind, Winter
Mgller, Faulkner , $#H%-8&T 4, =10, 0. 86, 0. 67, 0. 68, 0. 53, 0. 75T 5.
EHER 0o TE, Faulkner i, BHIBERECHLT, 0 26 AL 32 0®BTY, o=
0. 05, a>l 32 OBBTE, w=0. 38 AcLTn3. Fig 4 ONOTBRRULALEFENBOLY
B3, 1=0. 4~L 5 OBBET w=0. 049~0. 101T &Y, Faulkner OEHR, TRMEKLL.
VIE-S::[oF-3.3: 3"
FEOERUAROFSEAESR (F180) LERF 4 4HBL, SEOEEBBRIRECRNEST
WEIEERYT. TR, ERRELEEHBLOBREIVBRET ALY, RRF -4 EBEENO
BEILE-T2OE2EL, AN OO THEERESREEB UL, BBRLASSOEEZHER T

f Ed
1.5 1,5 - i
© F 5o With Residual Stresses (a21.0) Y\)L e, Without Residual Stresses (o1 .0)
N i N=383 o R A N=172
1.0 M-25 1
. DASt-Rt 012
I % sie 161 I / \(; "/
Py EE :
0.5 = . 3 St o /
020 oAl 3z
casl e = -_-___: .
ol® * . . .
:;: ettt '... 0.0 o % o s .
0 0.5 15 .5 Z.0 .5 0 0.5 1.8 TS 70 7's
—_b 1201 bt 12017
S O e jeis s YT
Fig. 5 @ Test Results with Residual Stress Fig. 5 () Test Results without Residual
and Various Design Curves Siress and Various Design Curves

Table 5 Comparison of Test Results with Various Design Curves

With Residual Stress Without Residual Stress | o
N M ) ) N M S w

Eurocode No.3| 240 1.104 0.132 0.119 | 104 1.268 0.166 ©.131 [0.70

draft, 1983)| 383 1.082 0:155 0.143 | 172 1.196 0.192 0.161

DASt-Ri012 248 0.984 0.164 0.170 | 104 1.102 0.181 0.164 |0.70
383 0.938 0.179 0.179 | 172 1.095 0.179 0.184

EDIN 18800/3 | 252 1.000 0.103 0.103 | 106 1.139 0.123 0.108 |0.69
383 1.022 0.142 0.139 | 172 1.119 0.148 0.132

BS 5400,/3 321 1.162 0.117 0.102 | 136 1.280 0.1680 0.125 [0.52
383 1.156 0.135 0.117 | 172 1.257 0.172 0.137

SIA 161 156 0.813 0.079 0.097 | 70 0.941 0.087 0.092 [0.90
383 0.914 0.170 0.186 | 172 0.999 0.146 0.148
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Table 6 Comparison between Test Results
and Proposed Curve W

LS Exp)a/ Eq. (11)
1.5 ° N M S w
\e) c " .
~ R With Residwl Stress (0].0) Single!Simply [¥ M © | 106 1.009 0.097 0.09%6
& b N-383 Plates
2 WH & 570.9% 0.077 0.077
1.0 ™M-25
i Clamped WM & | 48 0.935 0.083 0.088
Welded DM o] 79 1.0026 0.08 0.0%
0.5 Boxes
Bra M2 Fumtion RPN e e DH & | 381 1.038 0.059 0.0%6
_[- “““ Tubes DM | 19 1.106 0.067 0.080
0 -5 -0 L5 2-0 2.5 Total 289 1.004 0.097 0.096
— b y 1201 ]
— A B TR

Fig. 8 Test Results and Proposed Design

Curves ‘with residual stresses” )
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Table 7 Comparison between Test Results

wae

and Proposed Curve @0
; Exp)a/ Eq. (12)
1.5} ol N M S @
~
O . R .
~ os Hitout Residul Stress (ozl.0) Single [Simply [AM @ | 23 0.997 0.107 0.107
> g7 N=172 Plates
] n A - 6 0.989 0.053 0.053
I CHM & | 46 1.0 0087 0.084
Clamped|C M @ | 17 0.975 0.0 0.05
0.
Welded AM = | 13 1.03 0.0/ 0.0/3
Boxes
A = T 1.123 - -
o 55 5 e 5 e Tubes AN % 41 1.148 0.079 0.069
—_ b [&T2tiA
R AT TR =Tk
L Total 110 1.021 0.034 0.083
Fig. T Test Results and Proposed Design

Curves “without residual siresses’ O
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